Antioch/DDSD
Recycled Water Project

Draft Initial Study/Mitigated
Negative Declaration

JULY 2006

RMC

Water and Environment



Notice of Completion & Environmental Document Transmittal Appendix C

Mail to: State Clearinghouse, P. O. Box 3044, Sacramento, CA 95812-3044 (916) 445-0613
For Hand Delivery/Street Address: 1400 Tenth Street, Sacramento, CA 95814 SCH #

Project Title: Recycled Water Project

Lead Agency: Delta Diablo Sanitation District Contact Person: Meg Herston, Greg Baatrup
Mailing Address: 2500 Pittsburg-Antioch Highway Phone:  925-756-1900
City: _Antioch, CA Zip: 94509 County: Contra Costa County

Project Location:

County: Contra Costa County City/Nearest Community: Antioch, CA
[...]
Draft Initial Study/Mitigated Negative Declaration

Prepared by:

RMC

July 2006



(this page left blank intentionally)



Table of Contents

Chapter 1 ProjeCt DESCHIPLION .....ooviiiiiciec sttt ettt e e e saeenaenrennes 1-1
00 | oo 11T (o] o USSR 1-1
IO = - Tod 1o |01 T SR 1-1
1.3 CEQA COMPIIBINCE ... .ottt bbbttt n e 1-1
1.4 Project ODJeCtives and NEBEU..........coui ittt see e eneeseenneas 1-2
1.5 EXISHING FACIHTIES ...ocviiiiiiiie ettt ee e e e te e sta e sae e sne e s nee s eeebeenteeneeenree e 1-3
IR CT o o] oToTSY=To = o] 1= o SRS 1-3
1.7 Schedule and Construction MEtNOUS ...........ocviieiiiiiie e 1-7
1.8 Right-of-Way ISSUeS/PErmits REQUITEA ..........cceriiiiiiiiiiiierieee e 1-7
Chapter 2 Environmental CheckliSt FOIM ........ccooiiiiiiic e 2-1
N A 1 =) ot OSSR 2-4
2.2 AGrICUITUIAL RESOUITES ... .eoeiieieieeiteeiie ettt ettt et et e s et et e e saeese e e see et e nteaneeeenneenen 2-5
R T N GO 0T 11 YOS 2-6
2.4 BiOlOgICal RESOUICES ... .ecvveiiiticiie it sttt ettt ettt s teste e s e s beete e besae e s e besteeeenreenes 2-8
2.5 CUIUIAI RESOUICES......eteeieeiteiie ettt sttt sttt ettt te e seesteen e sbeese e besae e e e saeaneesaesseeneeneeanens 2-13
N SR 1= Yo (oo VAR U T I T | R 2-19
2.7 Hazards and Hazardous MAatErialS ..........cccoreieiriiiiiii i 2-22
2.8 Hydrology and Water QUAITLY .........ccooiiiiiiieiiceee e 2-24
2.9 Land Use and PlanNiNG .........coioiiiiiie ettt ettt esae s seesneenaenneeneas 2-30
2.10 MINEIAl RESOUICTES .....uvivietieiiiti sttt b bbbttt sttt b 2-30
P20 5 T o - PSSRSO 2-31
2.12 Population @and HOUSING........ccveiiiiie ettt sttt e e e saesteenaeneeeneas 2-33
2. L3 PUDIIC SEIVICES ...ttt ettt b e ettt s e s bt st e e sbe et e e beeneenaesbeeneeseeaneas 2-34
2. 14 RECTEALION ...ttt bbb b bbbt e st e bbbt btk et et et e st e bt bt bt et nb et e 2-35
2.15 TransportationN/TrATTIC ........coviiiiiiii e 2-35
2.16 ULilities and SErviCe SYSIEIMS .......iciiiiieiieiie e e rte e e e se e see e e be e te e be e sre e sreesneesnnesneeenns 2-43
2.17 Mandatory Findings of SignifiCanCe ..........cccccveiiiiiiicic e 2-44
Chapter 3 Mitigation Monitoring and Reporting Program ...........cccccoeviveiv e 3-1
Chapter 4 RepOIt Preparation .........cooieieiiieisiisiese ettt 4-1
O R T o 1o o AU 1T SRS 4-1
O =] (<] =1 0oL SRS 4-1

List of Tables

Table 2-1 Cultural Resources Studies within or Adjacent to the Project Boundaries.................... 2-14
Table 2-2 Cultural Resources Studies within ¥ Mile of the Project Boundaries.............ccccccoue.e.. 2-15

List of Figures

Figure 1-1 (oot A o= 1€ o] Y o PP 1-1
Figure 1-2 Proposed Pipeline Alignment and User LOCALIONS .........cccccvveveieeienieie e 1-5
Figure 1-3 Proposed Storage ReServoir LOCALIONS ...........coveieiiiiiiinienierieeeee s 1-6
Figure 2-1 Proposed Pipeline AlIgnment and USEIS..........ccoiiiirie e 2-37
Appendices

Appendix A — Biological Resources
Appendix B — Cultural Resources Letter Report
Appendix C — Representative Project Photographs

July 2006



List of Abbreviations

AFY
APE
BAAQMD
BMPs
Caltrans
CDFG
CEQA
CGS
CIP
CMP
CMU
DDSD
DEC
DHS
DTSC
EBMUD
EPA
FEMA
gpm
HCP
ISIMND
LMEC
MBTA
MG
mg/L
mgd
MRZ
NCCP
NEPA
NFIP
NIC
NMFS
NPDES
ROG
RWF
RWQCB
SMARA
SWPPP
SWRCB
TDS
TMDLs
USACE
USFWS
WPCF
WSA

acre-feet per year

Area of Potential Effect

Bay Area Air Quality Management District
Best Management Practices

California Department of Transportation
California Department of Fish and Game
California Environmental Quality Act
California Geological Survey

Capital Improvement Program
Congestion Management Program
Concrete Masonry Unit

Delta Diablo Sanitation District

Delta Energy Center

Department of Health Services
Department of Toxic Substances Control
East Bay Municipal Utilities District

US Environmental Protection Agency
Federal Emergency Management Agency
gallons per minute

Habitat Conservation Plan

Initial Study/Mitigated Negative Declaration
Los Medanos Energy Center

Migratory Bird Treaty Area

million gallons

milligram per liter

million gallons per day

Mineral Resource Zone

Natural Conservation Community Plan
National Environmental Policy Act
National Flood Insurance Program
Northwest Information Center

National Marine Fisheries Service
National Pollution Discharge Elimination System
Reactive Organic Gases

Recycled Water Facility

Regional Water Quality Control Board
Surface Mining and Reclamation Act
Stormwater Pollution Prevention Plan
State Water Resources Control Board
Total Dissolved Solids

Total Maximum Daily Loads

US Army Corps of Engineers

US Fish and Wildlife Service

Water Pollution Control Facility

William Self and Associates

July 2006



1. Project Description

CHAPTER 1
1. PROJECT DESCRIPTION

This chapter provides a description of the proposed project, the installation of recycled water infrastructure in the
City of Antioch as a means of recycled water conveyance.

1.1 INTRODUCTION

The Delta Diablo Sanitation District (DDSD) Recycled Water Facility (RWF) proposes to expand its water reuse
system. Under the Recycled Water Project (Project), the City of Antioch (City) would extend the recycled water
pipeline, using existing pipeline and installing new pipeline, to establish recycled water service for use as
landscape irrigation at the Lone Tree Golf Course and at parks, playing fields, medians, and other green spaces
along the pipeline alignment. Figure 1-1 shows the regional project location.

1.2 BACKGROUND

DDSD began its water recycling program in 2001 in an effort to protect the state’s valuable and limited water
supply. The two largest users of recycled water supplied by DDSD are the two Calpine power generating plants,
which use the recycled water in their cooling towers. Recycled water is also used for landscape irrigation on
lands adjacent to the existing pipeline. The RWF is sized to deliver a peak flow of 12.8 million gallons per day
(mgd) of recycled water to the power plants. The average demand has been approximately 7 mgd. Peak flows of
up to 12 mgd have occurred for less than 10 percent of the year. Therefore, there is significant reserve capacity in
the RWF to deliver recycled water.

The purpose of the proposed project is to supply irrigation customers currently using potable water with the
surplus flows from the RWF. A pipeline is proposed for construction that will deliver the recycled water to
various irrigators within the City, including the Lone Tree Golf Course, city parks, and playing fields.

1.3 CEQA COMPLIANCE

DDSD has prepared this Draft Initial Study/Mitigated Negative Declaration (IS/MND) to provide to the public,
and Responsible and Trustee Agencies reviewing this project, with information about the potential effects, both
beneficial and adverse, on the local and regional environment. This Draft IS'MND was prepared in compliance
with Section 15070 to 15075 of the California Environmental Quality Act (CEQA) Guidelines of 1970 (as

July 2006 Antioch/DDSD 1-1

nMc Recycled Water Project
Draft Initial Study/Mitigated Negative Declaration



1. Project Description

amended), and California Administrative Code, Title 14, Division, Chapter 3. In accordance with Section 15070,
an MND shall be prepared if the following criteria are met:
e There is no substantial evidence that the project may have a significant effect on the environment; or
o Where there may be a potentially significant effect, revisions to the project would avoid or mitigate the
effects to a point where clearly no significant effects would occur.

In accordance with Section 15073 of the CEQA Guidelines, the document is being circulated to local, state, and
federal agencies and to interested organizations and individuals who may wish to review and comment on the
report. The public comment period is from April 24 to May 24, 2006. Written comments may be forwarded to:

Meg Herston

Delta Diablo Sanitation District
2500 Pittsburg-Antioch Highway
Antioch, CA 94509

(925) 756-1900

megh@ddsd.org

Supporting documentation listed in Section 4, References and Sources, is available for review during regular
business hours at:

City of Antioch

Community Development Department
Third and “H” Streets

Antioch, CA 94531-5007

(925) 779-7035

1.4 PROJECT OBJECTIVES AND NEED

The purpose of the project is to 1) provide the infrastructure to convey surplus recycled water to irrigation users;
2) facilitate the use of recycled water as a replacement for potable water; and 3) reduce wastewater discharges.

DDSD currently provides recycled water supply for use by two local power plants and for some irrigation needs.
DDSD is interested in maximizing the supply of recycled water produced by its existing facilities in order to:

o Reduce Dependence on Delta Supplies. Delta supplies represent the bulk of water used within DDSD’s
service area. Expanded use of recycled water within this area would lessen the amount of Delta water
diverted by the Contra Costa Water District and the City of Antioch, making water not used available for
other purposes.

e Improve Water Supply Reliability. Since recycled water is not affected by hydrologic conditions, it
provides additional dry-year reliability for irrigation customers and other users.

o Preserve Potable Water Supplies. Using recycled water to serve non-potable demands such as irrigation
will preserve high-quality drinking water supplies for potable needs.

o Reduce Wastewater Discharges. DDSD currently discharges its wastewater effluent into the New York
Slough. With the advent of Total Maximum Daily Load (TMDL) requirements for mercury and other
constituents of concern, wastewater dischargers are facing increasingly stringent regulations. Increasing the
production of recycled water will help DDSD to comply with these future regulations by reducing the amount
of effluent discharged.

July 2006 Antioch/DDSD 1-2

pMC Recycled Water Project
Draft Initial Study/Mitigated Negative Declaration



1. Project Description

o Better Utilize Existing Recycled Water Facilities. Currently, DDSD’s existing recycled water facilities are
underutilized. Expanded recycled water use would make use of available capacity.

Providing recycled water for irrigation will reduce the City’s draw on the Delta, the current raw water source for
the City. In addition to the environmental benefits associated with reducing intake of Delta waters, the City will
also be able to increase its supply reliability for irrigation customers. Unlike current potable supplies, recycled
water is unaffected by drought conditions.

1.5 EXISTING FACILITIES

1.5.1 DDSD RECYCLED WATER FACILITY

The existing RWF is located off of the Pittsburg-Antioch Highway on the north side of Highway 4. The DDSD
RWEF receives non-chlorinated secondary effluent from the Water Pollution Control Facility (WPCF). The DDSD
wastewater treatment plant provides secondary treatment, disinfection, and dechlorination prior to discharging
effluent to the New York Slough. The plant’s treatment train consists of primary clarifiers followed by tower
trickling filters and aeration basins for secondary treatment. From the aeration basins, the flow passes through
secondary clarifiers followed by chlorine contact tanks, dechlorination, and discharge. A portion of the effluent is
diverted to the RWF prior to chlorination at a varying rate depending on recycled water demands.

Influent to the RWF is fed to flocculating clarifiers, then to filters, and finally to the disinfection process.
Coagulant and flocculant are fed to the flocculating clarifiers to reduce suspended sediments and turbidity. From
the flocculating clarifiers, the flow passes upward through filters due to influent head, and empties into effluent
weirs. Finally the filter effluent flows to chlorine contact basins for disinfection.

1.5.2 CURRENT REUSE AREAS

Following treatment at the plant, the recycled water is conveyed to the two Calpine power generating plants: Los
Medanos Energy Center (LMEC) and Delta Energy Center (DEC), and to various landscape irrigation users.

DEC is located immediately adjacent to the RWF, while LMEC receives recycled water via a pipeline extending 3
miles from the RWF. Three parks that are located adjacent to the existing recycled water pipeline currently
receive recycled water for irrigation. These parks include a baseball field at Central Park, and two linear parks,
one along 8th Street and the other along the Pittsburg-Antioch Highway. Landscaping surrounding the RWF is
also irrigated with recycled water from the plant.

1.6 PROPOSED PROJECT

1.6.1 PIPELINE

A new recycled water pipeline is proposed for construction from the existing recycled water pipeline near the
DDSD RWEF, to several existing users including the Lone Tree Golf Course. The pipeline will be constructed
using an existing 18-inch pipeline that extends along A Street (see Figure 1-2) as part of the design to make use
of existing infrastructure and minimize the length of new piping installed. The proposed pipeline would provide
recycled water to the Lone Tree Golf Course, Fairview Park, Babe Ruth Baseball Fields, Memorial Park,
Mountaire Park, Chichibu Park, and the Antioch City Park and would be constructed in 2007. Eventually, other
users such as Live Oak High School and Antioch High School could be served from the pipeline.

Figure 1-2 shows the proposed pipeline alignment. The majority of the pipeline would be installed in an open cut
trench except for two key crossings including the Contra Costa Canal and East Bay Municipal Utilities District’s

July 2006 Antioch/DDSD 1-3

pMC Recycled Water Project
Draft Initial Study/Mitigated Negative Declaration



1. Project Description

(EBMUD) Mokelumne Aqueducts, where the pipeline would be installed by trenchless construction; or would
connect with existing pipe, making the crossing without surface disruption.

The proposed pipeline alignment begins at the tie-in to the existing recycled water pipeline at the RWF and
travels east along West 10™ Street for 11,500 feet to the tie in with the existing 18-inch pipeline along A Street to
Lone Tree Way. There will be no ground disturbance for the length of this existing line along A Street. At Lone
Tree way, the pipeline will then travel south for 5,640 feet and then southwest for 2,680 feet along Golf Course
Road to serve Lone Tree Golf Course.

Lateral pipelines would be installed off the main pipeline to deliver water to specific user sites. These short lateral
pipelines would be approximately 4 inches in diameter and would be constructed within public streets. Final
locations for those laterals would be determined during Project design in consultation with specific users to
identify the best point to tie into the user site irrigation system.

REUSE SITES

The potential reuse areas are discussed below and shown on Figure 1-2. The proposed facilities associated with
the pipeline are a pumping facility and below ground storage tank located at the golf course.

July 2006 Antioch/DDSD 1-4

pMC Recycled Water Project
Draft Initial Study/Mitigated Negative Declaration



1. Project Description

Users Served By Project
| () Fairview Park
(2) Antioch Little League
(3) Babe Ruth Fields
(4) Memorial Park
(5) Mountaire Park
(6) Chichibu Park
@ Antioch City Park

LEGEND
- Potential Irrigation
Users

- Recycled Water
Facility

Existing 18"
Pipeline

New Recycled
Water Pipeline

Figure 1-2: Proposed Pipeline Alignment and User Locations

Lone Tree Golf Course
The Lone Tree Golf Course is owned and maintained by the City. The golf course is south of Highway 4,
approximately 4 miles from the DDSD RWF in southern Antioch.

The golf course currently uses raw water supplies from the adjacent Antioch Municipal Reservoir for irrigation.
The proposed project would deliver recycled water to a storage reservoir and pump station. Two options are being
considered for a proposed storage reservoir, these options are a below ground, coated, steel tank approximately 35
feet in height and 80 feet in diameter; or a lined surface pond measuring approximately 0.5 acres (assuming an